
SVARTPILEN 401 2018 <2018><EU><F2303R2>
FRONT WHEEL

49492

Pos Part Number Description Additional Text Quantity

1 2850900104401A Front wheel 3x17" cmpl. Svartp 1.00

2 0760223580 Shaft sealing 22x35x8 NBR 2.00

3 0625062027 BALL BEARING 6202 2RS1 C3 2.00

4 28509015000 Supporter 1.00

5 28509011000 Spacer front wheel 1.00

7 0472035150 CIRCLIP DIN0472-35X1,5 1.00

9 58309073000 rim tape 17" 1.00

10 28510072000 Spoke nipple M5x0.8 36.00

11 2850907116930 Spoke M5/4.37/169 black 36.00

12 28509060000 front brake disk D=320mm 1.00

13 0025080206S HH collar screw M8x20 TX40 SL 6.00

14 28542020000 Front sensor wheel 1.00

15 0991040083S flat head screw DIN 7991 M4x8 3.00

16 93009081000 Front axle 1.00

17 28509083000 Spacer front wheel 2.00

18 90109082000 flanged bolt M8 1.00

19 2850901004433 Front hub cpl. 1.00

20 28509175000 Hose 17" MB17 1.00

99 28509015010 Front wheel repair kit 0.00


